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Fig.1Cross section of laminated film
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Fig.2 Specimen for

conventional tensile test
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Fig.3 Specimen for
measuring strain

distribution

Fig.4 Experimental situation
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Tablel Conditions of conventional tensile test
Cross head speed
50,100
(mm/min) ’
Number of specimen 3

Table2 Conditions of tensile test for strain

distribution measurement

Cross head speed 50
(mm/min)
Number of specimen 2
Stroke range
9
(mm)
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Table3 Conditions of high speed camera
Di
1stance.of camera and 800
specimen(mm)
Frame late(fps) 60
Shutter speed 1/60
3.4 EBRKER
8.4.1 OF'HoxAh

F ¥ v 7 BNOOT B i & 2RO UT 2+ % Fig.5,
Fig 6127, A MBI mmN TIX EORER T b1
HOXNID Do Te, AR, OFTHMN0.3ETELT
WRNWZ ERbhoTn. THUIRERD K o TR
B A AR B B Y A LT EREBR T S A TV D &
LD,

0.26

0.252

0.25 +
0.241
0.24 -+
£ 0.231
JIORER
@ 0222
0.22
0.21 -
0.2

Specimen1-RD Specnmenz RD Speclmen3 -TD SpecimenA-TD

Fig.5 Total strain of specimens after tensile test

T -
—4—Specimen1-RD
0.28 : I~ -~ Specimen2-RD
| \/\ Specimend-TD
0.27 < Specimepd-TD
1
1
0.26 /'/ \ T
1
£ 025 +
£ A/ \ \ :
& 024 f '
U
' N
0.23 T -
2 T \/ \
0.22 +
0.21 H Gauge length ?\\\
02 ! 1 \

T
5 7.5 10 15 20 25 27.5 30

At intervals of five millimeters

Fig.6 Relationship between strain and at
intervals of 5mm
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(a) Stress-strain curves by using image processing
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(b)Stress-strain curves by using cross head
displacement
Fig.7 Tensile test results
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Fig.8 Error of fracture strain of RD and TD
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